VOLANT AIR INTAKE SYSTEMS

PART NO: 158436

INSTALLATION INSTRUCTIONS

WWW.VOLANT.COM

TECH SUPPLURT: (909> 476-7225

158436 PARTS LIST

#056 CLAMPS

FILTER BOX

1/4’-20 TRUSS HEAD SCREWS

FILTER BOX LID

174" RUBBER WASHERS

FILTER BOX ADAPTER

1/4"-20 BOLTS

VOLANT AIR DUCT

174" WASHERS

POWERCORE FILTER W/CLAMP

174" LOCK WASHERS

3 1/72” X 3 1/2* SLEEVE

174" X 7/8" FENDER WASHERS

mlmr ]l m,r]m,r]=m,] =]~

3 374" X 3 1/2" SLEEVE

NIdlUO|WIW|M|[BM]| DN

6 MM-25 BOLTS

dolan

(4) 1/4"-20 TRUSS HEAD SCREWS
RUBBER WASHERS

4) 174"

ff

FILTER BOX LID

ff

P e e m A e.e

i

7-
=

\& I
|
|

(1

|

_ POWERCORE FILTER

|

_ _ @ w/clavp
_ L

Vg |

L _EwmerlBox_

(2> STOCK BOLTS

@) 1/4" x 7/8°
FENDER WASHERS

—

ACCESSORY FOR ScOOP

J

GROMMET ADAPTER

(3> 1/4°-20 BOLTS
(3> 174" LOCK WASHERS
(3> 1/4* WASHERS

STOCK RUBBER

L,

3 374" X 3 1/2"

STOCK MASS SLEEVE

FILTER FLOW SENSOR

BOX ADAPTER

USE EXISTING STOCK BOLTS
TO FASTEN FILTER BOX
@) 6 MM-25 BOLTS

@) 1/4" LOCK WASHERS
@) 1/74" X 7/8" FENDER WASHERS

VOLANT
AIR DUCT

3 1/2" X 3 /2"

SLEEVE
#056 #056
CLAMP CLAMP




